s TRANS

AERO 60/90

Release 2.0

Trusted Partner for Your Product Decorating Needs A MEMBER OF
Trans Tech 475 North Gary Avenue, Carol Stream, IL 60188
Tel +1 (630) 752 4000 Fax +1 (630) 752 4467

Email sales@itwtranstech.com

www.itwtranstech.com www.itwids.com




Preventative Maintenance

FOR AERO 60/90

Test both side covers to make sure the switches are operational (AERO 60/90 ONLY)
Wipe guide shafts

Test E-Stop

Drain regulator bowl

FOR AERO 60 ONLY

Apply dry lube (McMaster p/n: 1200K21) to the compensating assembly bearing shafts (Ref DWG
#9901-60-100)

Check the rubber washers of the compensating mechanism to make sure they do not need to be
replaced (Ref DWG# 9901-60-100)



SPARE PARTS LIST AERO 60

DESCRIPTION ASSEMBLY DWG. # PART NUMBER
60-CUPHOLDER ASSEMBLY H36-07-00 H36-07-00
1.7W.D 12 0.D X 65 LG COMPR. SPR. 9901-60-100 104-00-575
RUBBER WASHER 9901-60-100 532-60-002
RUBBER WASHER 9901-60-100 9901-27-004
LPS#1 GREASELESS LUBE 9901-60-100 1200K21
SHOCK ABSORBER 9901-33-000 NRBC050-030
NYLON WASHER 9901-33-000 90295A160
PLASTICHOSE FOR SLIDE ASSEMBLY 9901-33-000 TIUBO7B-33
CABLE FOR SLIDE ASSEMBLY 9901-33-000 108357A
M5 THUMB SCREW 9901-30-000 96016A249




4 l 2 L L
Parts List
ITEM QTY | PARTNUMBER REV DESCRIPTION
1 1 H36-07-01 B 60-CAPHOLDER
"N" POLE "S" POLE 2 2 1/2 DIA x 1/2 LG. MAGNET
e
I T
N
K
L 1
R1.076
- REF
3.38 REF
\ R1.511 REF
\
\
| \
NOTE:
THE ORENTATION OF THE MAGNETS IS VERY IMPORTANT
r T [ SEE DRAWING FOR DETAILS
i REVISIONHISTORY
— REV | BY DATE DESCRIPTION
Z B1 VK | 9/15/2008 NEW DESIGN
il ™~
"N"POLE A \
= |=—.109 60-CUP HOLDER ASSY
CAD FILE NO. MATT FINTSH HEAT TREAT
H36-07-00 NONE | NONE
I — PROJ. MATERIAL
1-00REF = SEE PARTS LIST
ITW TRANS TECH TOLERANCE UNLESSOTHERWISE SPECIFIED: CHECKED |SCALE BY DATE
PROPRIETARY XX 010 XXXX 0005 | 2:1 I\/ito 5/24/2008
THIS DOICI\HJ%EFQVI\;ACT%&q'wETCI(S)H'TI!I%EFyATI\IéLTEgS'FS'RIETAHV XXX *.005 ANGLES "5~ SIZE DRAWING NO. REV.
PR DT RS AAHANE | rrucrions: viow emEAALL CoRNERS 1o B H36-07-00 B
4 | 4& 2 1




MOTES:

NOTE APPLY A SMALL AMOUNT OF BRY LUBE
TO EACH SHAFT FOR SMOOTH OPERATION.

TEMNO. | PARTNUMGER BESCRIPTION arv. VENDORNO
1 990127003 SHAFT, 1/2D X 631 2 H3L00-54
2 990127001 PLATE, REAR [ 1360025
3 9901-27.002 PLATE, FRONT z H36-00-26
3 9901-27-004 RUGBER WASHER, 471D X 1 96 OD X 13 TH 1 362770
s 990124002 BASE. CUP DRVER [ H36-00-39
5 990124001 GUIDE PIATE T H36-00-30
7 990121001 SPACER, SHOULWER SCREW H36-00-73
s | 121002 HOUSING, RUBBER WASHER H36-00-74
3 50102379 FHCS M6 X 20 I 912944240
10 532-60902 WASHER, RUGGER, 17218 1.06 @8 [ 30130A125
[ 50100927 SHCS, M5 X 16, BLACK OXIBE ‘ 91290232
12 53120906 M5 RAT WASHER, ZINC COAT 311664240
13 50207801 DIE SPRING SCREW CAP, 5/8-18 2 962359
14 00133812 LINEARRG, 1/2' IDX 7/8"OD X 1251, PTFE 1 2570K11
15 SOWELPIN DOWEL 1/8" 0 X 1/Z'L (STOCK) 2
I3 10400575 SPRING, 1/20D X 2.5L X 862 WIRE 2 9657K129
17 50105837 |SHOULBER SCREW, M12 X 78MM L, MI® THREAD| | 92981 A409
18 53210007 WASHER, 590 X 1.125 0D X 055 TH., 18855 I3 921414032
19 50100045 SHCS, M6 X 35 2 912904334
) 01-2 14 Shoft, émm x S#mm, m3 fap ene end 2 SEIT6-SM3
21 00133473 bearing. bronze sleeve, 5/16id x3/0edx 1/2° | & 291k153
NOTE: ITEMS 20 & 21 NOT SHOWN
NOTE
DURING ASSEMBLY, MAKE SURE TO LOOSEN ALL CONNECTIONS AT THIS END
AND REPEATERLY MOVE THE ASSEMBLY BACK & FORTH WHI ETIGHTENING THE HARBWARE
ONLY WHEN THE CUP CLAMP ASSEMRLY IS AT 1545 ENB OF PRINTER
T=es R
SIS,
= =T

BIMENSIONS IN INGHES (mrn)

il =

TOLERANCES UNIESS SPECIFIEQ _fesiicee. e

01020085 00+ 0103 i L
woos oo | 0z oovspor| e 11 JlEh:

ANGLES £ 17 CUP DRIVE.

MAGHINED SURFAGES "3
'BREAK CORNERS 020 [0.5] MAX

9901-60-100

wv B [s= DI SHEET 1 OF 1 |




ITEM NO. PART NUMBER BESCRIPTION QIY.
I [99C1-33-001 BRCKI-REAR LONG ROB SUPPORT |
z [99C1-33-002 BRCKT-REAR SHORT ROB SUPPORT 1
3 99133003 STOP-THRD HORIZONTAL |
4 [99C1-33-084 SHAFI-HORIZONTAL LONG |
[ [99C1-33-005 SHAFI-HORIZONTAL SHORT |
3 [99C1-22-080 90-PAB RAM AGSY i
T [po295a 180 NYLON WASHER 2

B Foss4A215 5/16-24 HEX JAM NUT 1
] FOV65A160 M6 FLAT WAGHER 2
10 Trizsaasn M6 X 16 MM LG. 3HCS BLACK OXIDE 4
1 [21294A240 Mé X 20 LG. FHCS ]
12 [NRBCO50-030 SHOCK ABSORBER 1
13 INCMZ1-GAMO2-0500 CYLINBER NO CUSHION, MAGNET, SWITCHES W/1/4° LONGER THREAD 1
14 KQ2L07-345 1/8 NPT TO 1/4 TUBE MALE ELBOW |
15 KQ2HO07-345 1/8 NPT TO 1/4 TUBE FITTIING STRAIGHT |

DETAIL A
SCALE2:1

INTERPRET PER ANBH 714,50

DIMENSIONS IN INCHES [mm]

T en S - eem
srecren
T:mEH | W:mDH T '_:_":
w00+ 0050 13] | 0000+ s por | =ae - tt GG
| WERER A 0-PAD RAM SLIDE A
PAD SHOWN T WAL WA s [ VAGHINED SURFAGES 27 .
FOR REFERENCE ONLY~ C— —r T R

= = B SHEET10F 2 |




1

NOTES:

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 H56-60-01 SETUP TABLE, 60 )
f'"xj\) ff'\} 2 H56-07-00 CLAMP ASSY. 60 CUP 2
S == S 3 97175A311 PULLDOWEL, 1/4°D. X 3/4° L TAP8-32 | 2
S fi-spmme
= ‘T - --\ :’ﬂ | 4 96016A249 M5 THUMB SCREW 2
4 i I 5 92398A125 MS THREAD INSERT 2
I
i el i 1 6 2517181 CHAIR TIP, GREY, 1/2'LEG 4
L /A i 7 98381A716 DOWEL 1/Z’'D X 1 1/2'L 4
kW SR A \_m J 8 90945A725 WASHER, #8 FLAT 2
fa e e e
> N “ 2 9 92949A190 8-32X 1/4" BHCS 2
{ i
) I
o, -
.
s @g
o é \REF. 60 CUP
RFE ANCIICHF
] || are o 300 can e
1 i e o
e — fanR2and
INTERPRET PER ANSI Y14.5M
DIMENSIONS IN INCHES [mm] S oo | 2% e
TOLERANCES UNLESS SPECIFIED  |Feows —
D INITIAL REL.EASE 112010 | VK 0+.0205) 00+.01(03) LA el -
c UPDATED 0772010 | VK || 000¢.005[0.13] | 0000¢.0005(0.013) LN - 12 Jeseseey- !
B WASREVA 1272008 | ViK ANGES £ 1/ 2 SETUP TABLE AERO 60
A | INITIAL RE1EASE, DRAWN IN SW 32117 | Go MACHINED SURFACES "/
REV DESCRIPTION DATE | BY B8REAX CORNERS .020 [0.5] MAX
CONPIDENT I AL 9901“30"000

wor 1T VRARD TECH TD WSS B
TEE casenC &

noT
WMOLS O 5 AT OR TD UGS TWE DA4Ad TO SEAIOUCE THE BATERAL
-—TTe

=

3ra ANGLE PROJECTION

= D [== B| SHEET 1 OF 1

FAY




SPARE PARTS LIST AERO 60-90

DESCRIPTION ASSEMBLY DWG. # PART NUMBER
E-STOP ASSEMBLY (PICTURED, NOT BALLOONED) 9901-03-000R D7D-MT44X02
VITO BITE - EDGE CLAMP 9901-03-000R 9902-29-003
PLATE-CLAMP CLICHE 9901-03-000R 9902-29-002

FILTER REGULATOR 9901-91-000 AW20K-NO2BE-CZ
SOFTSTARTUP VALVE 9901-91-000 AV2000-DVM02654
SPEED CONTROLLER 9901-91-000 AS1001F-07-3
SPEED CONTROLLER 9901-91-000 AS2051AF-07-3
SOLENOIDVALVE 9901-91-000 SY5120-5DZ-01T

[90- CUP HOLDER ASSEMBLY H56-06-00 H56-06-00
15 PIN D-SUB ASS'Y. (JUMPS PIN #6 TO #13 ON 15 PIN CONN.) 9901-82-000 2146T13
FUSE FOR POWER ENTRY MODULE (CCM11384-ND) 9901-82-000 283-2636-ND
CYLINDER (VERTICAL) 9901-22-000 NCMZ5-GAMO03-0500
SHOCKABSORBER 9901-22-000 NRBC050-030
CYLINDER (HORIZONTAL) 9901-33-000 NCMZ1-GAMO02-0500
SHOCKABSORBER 9901-33-000 NRBC050-030
CABLE FOR SLIDE ASSEMBLY 9901-22-000 108357A
BUMPER 9901-22-000 9544K12
PLASTIC HOSE FOR SLIDE ASSEMBLY 9901-22-000 TIUBO7B-20
FOURARM KNOB 9901-15-000 6390K52
SENSOR- VERTICAL CYCLINDER 9901-15-000 MM.A.6

|HANDLE 9901-28-000 6848K51

[COMPR. SPRING (90 ONLY) 9901-23-000 WT13-65

|GUARDSWITCH 9901-75-000 D44L-R1LD

[M5 THUMB SCREW 9901-31-000 96016A249




ITEM NO. PART NUMBER DESCRIPTION Mono R Y.

1 [7901-7¢6-001 COVER - SIDE R.H. 1

2 [9902-29-002 CLAMP CLICHE 1

3 19901-76-002 COVER - SIDE LH. 1

4 19901-91-000 MANIFOLD ASSY 1

5 19901-26-000 PART SUPPORT ASSY 1

6 19901-33-000 90-PAD RAM SLIDE ASSY 1

7 19901-23-000 CUP-90 DRIVE ASSY 1

8 [9901-15-000 SCALE ADJ. ASSY 2

9 [9901-50-000 FRAME ASSY 1

10 [7901-75-000 SIDE GUARD ASSEMBLY 2

1 71239314 M6 x 8 LG. BHCS BLACK OXIDE 12

12 912904228 MS5 x 12 MM LG. SHCS BLACK OXIDE 1

13 [P1294A240 M§ x 20 LG. FHCS 4

14 [70145A540 1/4 X 3/41.G DWLPIN 3

15 [9901-82-000 ELECTRICAL ASSY AERO 60/90 1

16 91294238 Mé x 16 MM LG. FHCS BLACK OXIDE 1

17 19902-29-003 VITO - BITE 1

18 1548A49 ALUMINUM HANDLE 1

19 |AIGT003081 HMI 1

%‘ 20 D7D-MT44)02 RED E-STOP ASSY WITH N.C. CONTACTS 1
[ e 21 (9901-31-000 SETUP TABLE ASSY 90 1
Hi i e— 22 [3789427 Mé T-SLOT NUT 1
g§§§§ 23 7813A46 4 MM L-KEY AND DRIVER WRENCH 1
33338 24 15055058 M5 BALLDRIVER BONDHUS T-HANDLE BALL END WRENCH 1
25 M6 WASHER 1

26 M6 % 25 MM LG. SHCS BLACK OXIDE 1

27 [312010-01 ENCLOSE:POWER CORD [TWIST TIE & BAGGED) 1

28 |51.0018 FOOT SWITCH (ALSO INCLUDES THE FOLLOWING) 1

29 108357A 18 AWG 3 COND. SOFLEX 1

30 2146T13* 15 PIN MALE CONNECTOR 1

31 7130K41 CABLE TIES 1

32 7113K452 CRIMP ON RING TERMINAL 1

33 69145K65 CRIMP ON SPADE TERMINAL 1

34 695813 3 MM L-KEY WRENCH 1

- Emmn,
— i
DETAIL A T e
. TotEmANces N esssreomED [P L v
SCALET 1 D:0208 | 00:01R3 e e
st | s | e
ANGLES £ 112 AERO 00 RAW
A INTIAL RELEASE s AR MACHINED SURFACES "5/
REV DESCRIPTION DATE | BY BREAK CORNERS 020 D51 MAX

" 9901-03-000R

sra AnBie provection  |mv s D]| SHEET 1 OF 1

T




ITEM NO PART NUMBER DISCRPIION freré DOWN/QTY
1 9981-15 081 CIAMP-SCALE 1
] 2 9901-15-083 SCALE 1
3 9901-15-004 BRACKE-SCALE LOCATOR 1
4 9901-15-182 SENSOR MOUNT I
§ 6390K52 FOUR ARM KNOB (Mé) 1
& 91239A228 M5 x 121G, BHCS 2
7 91250A103 M25x 10 LG. SHCS 4
B 91294A240 Mé x 20 LG FHCS 2
L 92398A127 THREADED INSERT (Mé} I
O T W75 .
n 232-31-001 SWIICH, WHIIE MAGNETIC (MMAé) 2

—— [rr——
e e
]
R e INTERPRET PER ANSI Y14 M
DMENSIIN M INCHES o] T oo o= sun
e i i
[ [ ] L e
000+ 005(013) | 00002 o soue - 151 Jlssamly i
u POATE ST ST s | o ANGLEE 412 SCALE ACLILIST A
« TATIAL P EASE S oo MACHINED SURFAGES "7
Y DERCRITICN oate | By 'BREAK CORNERS 020 [0 5]MAX
—— 9901-15-000
NOTES: SR IUATIE t e 3rd ANGLE PROJECTION v B [z B || SHEET 1 OF 1




NOTES:

TEM

ITEM NO. PART NUMBER DESCRIPTION QY.
1 9901-22-001 PAD - CYLINDER 1
2 9901-22-002 BRACKET - PAD MOUNT 1
3 9901-22-003 PLATE - VERTICAL END ROD 1
4 9901-22-004 STOP - VERTICAL THRD 1
5 9901-22-007 SHAFT - VERTICAL SHORT 1
& 9901-22-008 SHAFT-VERTICAL LONG 1
7 9901-41-000 'COUPLER AERO £0-90 1
8 REF 60595K75 3/41D x 1-1/4 OD x 1-5/8 LG LINEAR BEARINGS é
ki NRBCO50-030 SHOCK ABSORBER 1
10 9544K12 BUMPER 2
11 90295A185 NYLON WASHER 2
12 P0566A225 7/16-20 HEX JAM NUT 1
13 21290A103 M2.5x 10 LG. SHCS 2
I 912504321 Mé % 16 MM LG SHCS BLACK OXIDE 1
15 91100A160 M8 LARGE OD ZINC PLATED WASHER 1
16 F0965A160 M6 FLAT WASHER 1
17 9262K221 O-RING BUNA 2.4 W x 861D 1
18 91239A316 Mé x 10 MM LG BHCS BLACK OXIDE 1
19 98381A471 1/8x 1/2 LG DOWEL PIN 2
20 9901-25-000 CABLE MOUNTING KIT 1
21 9901-21-010 AERO 60/90 PAD AXIS RETRACT CUSHION 1
2 $901-21-011 H38 PAD CYLINDER SPANNER NUT 1
23 91116A180 M12 LARGE OD SST FLAT WASHER 1
24 KQ2L07-345 1/8 NPTTO 1/4 TUBE MALE ELBOW 2
25 | NCMIS GAMO3 0500 |  CTUNDER NG CUSHION 5" STRORE W/T/4 7
26 P1294A238 Mé x 16 MM LG. FHCS BLACK OXIDE 1
7 7130K41 CABLETIES 1
28 TIUBO7B-20 POLYURETHANE TUBING 1
29 9901-22-010 FLAG MOUNT 1
30 331-21-001 MAGNET UNIT (CL.T) 1

DIMENSIONS IN INGHES [mm]

e

INTERPRET PER ANSI Y14.5M

TOLERANCES UNLESS SPECFED | EE
veue Ea v
Orwos | wioina =l
Goos ol | oom0s oaporgg | s 12 [ 1
ANGLES £ 112 '90-PAD RAM ASSY
n NTIAL RELEASE WACHINED SURFACES "5
rev DEsoRPTION mATe | v || BreAK comneRs ta mauAX

L e ) sra_Andis eroEcTION

™ 9901-22-000

= C [== D[ SHEET 1OF 1




ITEM NO. PART NUMBER DESCRIPTION Default/QTY.
1 9901-33-001 BRCKT-REAR LONG ROD SUPPORT 1
2 9901-33-002 BRCKT-REAR SHORT ROD SUPPORT 1
3 9901-33-003 STOP, THRD HORIZONTAL 1
4 9901-33-004 SHAFT-HORIZONTAL LONG 1
5 9901-33-005 SHAFT-HORIZONTAL SHORT 1
6 9901-22-000 90-PAD RAM ASSY 1
7 90295A160 NYLON WASHER 2
8 F0566A215 5/16-24 HEX JAM NUT 1
k4 P0965A160 Mé FLAT WASHER 2
10 91290A321 M6 x 16 MM LG. SHCS BLACK OXIDE 4
1 91294A240 Mé X 20 LG. FHCS 4
12 NRBCO50-030 SHOCK ABSORBER 1
13 NCMZ1-CAMO2-0500 CYLINDER NO CUSHION, MAGNET, SWITCHES W/1/4" LONGER THREAD 1
14 KQ2L07-34S 1/8 NPTTO 1/4 TUBE MALE ELBOW 1
15 KQ2ZHO7-345 1/8 NPT TO 1/4 TUBE FITTING STRAIGHT 1

DETAIL A
SCALE2:1

- v
Fagar
— ==
INTERPRET PER ANS| Y14.5M
DIMENSIONS IN INGHES [mm] e =
. HR | - anm
TOLERANGES UNLESS SPECIFIED = ‘ -
D:0208 | 00:01R3 - —
ox o i | e %
ANGLES 2172 ©D-PAD RAM SLIDE ASSY
1 INTIAL RELEASE 3nans |Hm MACHINED SURFAGES ",
REV DESCRIPTION DATE | BY BREAK CORNERS 020 [0.5] MAX ~—5901-33-000

e e et ara Aniie prouecmion v s D[ SHEET 1 OF 2

T T 3 e T




TEM NO. PART NUMBER DESCRIPTION Qry.
1 9501-23-001 ROD-CUP HOLDER 2
2 '$901-23-002 PLATE-CAM SUPPORT 1
3 '9901-22-003 BRACKET-CUP LIFTERS MTG 1
4 $901-23-004 CAM 1
5 $901-23-005 ROD-LIFTER 1
& '$901-22-006 BLOCK-CAP DRIVER LIFT 1
7 ‘$901-23-007 PLATE-LIFTER 1
8 '9901-22-008 PLATE-GUARD 1
? $901-23-009 PLATE-SLIDER TOP 1
10 $901-23-010 PLATE-MIG 1
n £91K153 5/16 1D, x3/8 ©.D. x 1/2 LG. BUSHING 4
12 6391K171 3/8 1D x 1/2 OD X1/4 LG. BUSHING 2
13 B4835A42 BALL PLUNGER 1
14 91290A326 Mé x 20LG. SHCS 4
15 91290A334 Mé x 35LG. SHCS 2
16 91294A185 M4 x 16 LG. FHCS 4
7 91294A188 M4 x8LG. FHCS 3
18 91294A238 Mé x 16 MM LG. FHCS BLACK OXIDE 2
19 P6235K9 5/8-18 DIE SPRG SCR CAP 4
20 98381A471 1/8x 1/2 LG DOWEL PIN 8
21 WT13-65 1.4 WD x 13 OD x 65 LG COMPR. SPRING 4
22 92605A229 M35 x 6 MM. LG. SS5 FLAT PNT. BLACK OXIDE 1
22 91390A122 MS x 12 LG. $5§ CUP PNT. BLACK OXIDE 1
24 LOCTITE 243 LOCTITE, COLOR BLUE 1
14
SECTION ax
£ SCALE 131
| 21
2!
=
= 5
18 B
- | ;}
! A
4 e S,
INTERPRET PER ANSI Y14.0M
DIMENSIONS N INGRES (mm) = =
DETAIL B BTN |
TOLERANGES UNLESS SPEGIFED =
SCALE2:1 s | ey T e
500= oo 15 | ooz wovapory | ok - 12 e 1
B [ REPLAGED Ner12L_ SHOS Wi TEwS 2z | 8213 [FUR ANGLES £12 CUP-00 DRIVE ASSY
(239} A INTIAL RELEASE wnana R MACHINED SURFACES "7
REV DESGRIFTION oATE_ | BY BREAK CORNERS 020 [0.6] MAX =
S TAT TR AT N 9901-23-000
SR R B T RS sra ANSLE PROJECTION = B |== D] SHEET 1 OF 2
r 5 £ E—— T




ITEM NO. PART NUMBER DESCRIPTION Dt

[ [s901-28-001 PLATE-FACE TABLE SUPPORT 1

2 |ss01-28002 PLATE-CLAMP TABLE 1

3 |sv0i-28008 PLATE - TABLE 1

4 |701-20004 SHAFT-PLATE TABLE MTG 1

5 |ss01-20097 GLAMP COLLAR ALTERATION 1

& |ssmcs HANDLE 1

7 |ni2s0a32 MB 25 LG SHCS 4

5 |712p0A44s M 45 LG. SHOS 4

9 |oiovanzer M8 30 LG. FHCS 1
& &

(e Eq
e
gy
T
~NU U
T
B
NTERPRET PER ANSIViAEM
— — DSOS = —
o [ v
( ToLERAGES UNLE D
vempa | weops | F S
e e e —
ANGLES2 12 PART SUPFORT ASSY
v NTIAL RELEASE s [iR WAGHINED SURFAGES "5
BREAK CORNERS 020 DOINAX =
9901-28-000

o

s ANBLE peolecTion  |[& = D] SHEET 10F 2




il

s A0 SECTIOM s

4 2 | 1
Parts List
ITEM [ QTY | PART NUMBER DESCRIFTION
o 1 1 |HSeDe-01/g.  [90-CAP HOLDER
N°POLE 2 2 =" |12 DlAx 1/2LQ. MAGNET
B
Q_
REVISION HISTORY
REV[EY| DATE DESCRIFTION
B _|VK|W15/2008 NEW DESIGN
VK| 7202010 REMCWED REY.
D |EH|0&20/2010] UPDATED PART NUMEER
E_|EH|[11/Z¥2(M 0] UPDATED DWiS. NUMBER
_/f [ F_|EH[D&@2011] _ UPDATED DWG. #
"N" POLE
t [~—"&" POLE A
DET.
ICAD FILE ND. MATL FINISH EAT TREAT
£31— - HE56-0600 NONE NONE
PRAL. MATERIAL
£+ SEE PARTS LIST
e——.04 REF—— T TRANS TECH TELERANCE (WL FEN CTTERMEE APECE T I:HWEE \TE
PRCPAIETARY e — 1.5 52412008
MRS COMTENTL PR O .08 iF [EZE [DRAWING NO. : -
4 2 | 1



ITEM NO. PART NUMBER DESCRIPTION Qry.
1 H56-90-01 SETUP TABLE - 90 1
2 H56-06-66 CLICHE 90 CLAMP ASSY 1
3 923984125 M5 THREADED INSERT 2
o 4 [9401 6A249 M5 THUMB SCREW 2
B 5 571754311 1/4 X 3/4 LG DWL. PIN - PULL GUT 2
§ 983814714 .500 x 1.50 DOWEL PIN 4
7 2517181 CHAIR, CANE. AND CRUTCH TIPS (GRAY) 4
\ 8 [P0945A725 #8 FLAT WASHER (S5) 2
H ﬂ 9 929494190 #8-32 x .25 BHCS (85] 2

>

SECTION &8 SECTIONcc

90 CLICHE

FOR REF. ONL\’\

=
N

INTERPRET PER ANSI V13.5M
DIVENSIONS 1N INGHES (] — —
SR FEETT
TOLERANCES UNLESS SPECFIED, -
vimpn | weopa | |Faze
s msp | oo sosporg | e ¢ W JEmE:
ANGLES 12 SETUP TABLE ASSY 90
90 INK CUP SECTION a2 =
FOR REF. ONLY’ 1 INTIAL RELEASE ez | niRy VACHINED SURFACES "2
REV DESCRITION v BREAK CORNERS (20 DSIMAX _|[seumes
9901-31-000
sra anEie projecion = Jlu D[ SHEET 1 OF 1




INSTALL RIVETS
FROM THIS SIDE

DESCRIPTION

EMNO. PART NUMBER Qry.
1 [p701-75-001 GUARD - SIDE 1
2 lp901-75-002 MOUNT - ROUND 1
3 [p701-75-003 PLATE - COUNTERBALANCE 1
4 3/16x5/8 LC. ROLLPIN 1
5 M2.5% 16 LG, SHCS 2
3 M5 x 121G, BHCS 1
7 [p2161A031 3/8 WAVE WASHER 1
8 [p7517A125 1/8 RIVET 2
9 D44LRILD SNAP ACTION SWITCH 1
10 7243K46 QUICK DISCONNECT 4

DIMENSIONS IN INGHES [mm]

INTERPRET PER ANSI V14.5M

sra_AnbLe ProJECTION

Tat . R |G - anem
TOLERANGES UNLESS SPEGIFIED - ‘
02.02[0.5] 00 + 01 0.3] = =
' C
000 00510131_| om0 o008 03]
ANGLES 2 112 SIDE BUARD ASSENBLY
A INITIAL RELEASE 32613 |HIR MAGHINED SURFAGES "2y
= DESCRIPTION AT | BY SREAK CORNERS 020 D 5]NAX 990175000

= = D] SHEET 1OF 1




ITEM NO. PART NUMBER DESCRIPTION QrY.
1 [901-80-000 BRACKET - CONTROL MTG ASSY [
2 7e18K813 TERMINAL BLOCK4-POS 1
3 12394113 M3 X 0.5 x 8 mm BHCS (BLACK) 8
4 [51235A228 M5 x 12 LG. BHCS 4
5 [91290A106 M2.5 16 LG. SHCS 2
B Boc-oMEGA-3F 35 MM x 7.5 MM x 5-1/2" LG. DIN RAIL [

7 [93475A230 Mé x 6 MM LG BHCS BLACK OXIDE 2
B 12354138 M4 SBHCP émm Ig 2
9 l51210533 CUSTOM BREAKOUT BOARD 2
10 Fro-cazi-a PLC [
1 20026404 BLUE TERMINAL BLOCK 4 COND 2
12 20026391 END PLATE [
13 2002-6407 GREEN TERMINAL BLOCK 4 COND [
14 249116 END ANCHOR 2
15 726754 POWER SUPPLY 24 VDC, 2.5 A [
16 lcomiizsann POWER ENTRY [
17 |AFL25B-ND. CONN D-SUB RECEFT 25 POS 30 GOI 1
18 283-2636-ND A FUSE 2
B [a23014 24 AWG, 4 COND. HI-FLEX CABLE 4
20 l323017 18 AWG, 4 COND. CABLE BLK., NO GROUND 3
21 [323002 18 AWG, GRN W/ YLLOW STRYPE WIRE 2
22 [323011 18 AWG, RED WIRE 1
23 [323012 18 AWG, WHITE WIRE 1
24 [a23018 18 AWG, 2 COND CABLE, NUMBERED BLK, NO GROUND 4
25 Mc16m 16 COND. MULTICOLOR RIBBON CABLE 5
26 Mciom 10 COND. MULTICOLOR RIBEON CABLE s
27 ckc 105D 10 PIN CONNECTOR s
28 2146113 SOLDER TYPE COMPUTER CONNECTOR STANDARD DB15, ]
29 7113K452 RING TERMINAL 22-18 AWG #10 STUD ]
30 6914x65 CRIMP-ON SPARE TERMINAL BLOCK 22-18 AWG, #4 STUD B
a1 7820€12 90 DEC FULL INSULATED FLAC QUICK CONNECT TERMINAL 2
32 724361 FULLY INSULATED QUICK DISCONNECT TERMINAL 1
33 [562-31201001 510" CORD SVT 18/3. 1
34 108357A 18 AWG 3 COND. CABLE SOFLEX 10
35 24V SNAP IN LABELS 1
36 OV SNAP IN LABELS ]
a7 LaT-15-361-5 LASER IDTAGS 1
38 [vaAE0038 INSULATED FERRULES FOR 20 AWG, WHITE 15
3s [vaag00a1 INSULATED FERRULES FOR 18 AWG, GREY 0
40 [vaAE0048 INSULATED FERRULES FOR 16 AWG, BLACK
a1 7130614 6-1/2" CABLE TIE 10
42 7566K29 CABLE TIE MOUNT
43 7566K25 CABLE TIE MOUNT 1
a4 |AFC1500-US CABLE 1
45 231609 MALE CONNECTOR 9 PIN 1
48 231-103/102-000 FEMALE CONNECTOR 3 PIN 1
47 7856K351 HEAT SHRINK ]
48 s614x22 CABLE TIE WHITE 3
49 [p1458A1 11 BLUE LOCTITE ]
T | G
- INTERPRET PER ANSI Y1450
DINENSIONS IN INGHES [mm) = w2 wm
TOLERANGES UNLE: = |
010205 | 00:0103 — =
0002 005[0.18] | 0000 = 0005 0013 L | 12 =
ANGLES 1172 ELECTRICAL ASSY AERO 80/80
A INTIAL RELEASE W |[AR VACHINED SURFACES "2/
BREAK CORNERS 020 0.5 MAX =
9901-82-000

J-= D] SHEET10OF 1

sra_anELe pROJECTION




DESCRIPTION

ITEM NO. PART NUMBER Qry.
1 [pe01-91-001 PLATE - MANIFOLD 1
2 [po01-91-002 PLATE - ADAPTER 1
3 [pa52K21 #012, 3/8IDx 1/2 OD O-RING 3
4 |pa52K59 #015,9/16ID x 11/1 OD O-RING 1
5 4534€11 1/8 NPT FLUSH MOUNT SEAL HEX PLUG 3
6 [P1290A130 M3 x 30 LG SHCS 4
7 [P1294A194 M4 x 16 LG, FHCS 4
] |AFLIsBND 15 PIN CONNECTOR 2
] |ARROW ASP-1 1/8 NPT MUFFLER 2
10 |as 2051F-07-3 SPEED CONTROLLER 2
1 |as1001F-07-3 SPEED CONTROLLER 2
12 |Av2000-NOZ-5DZ SOFT START-UP VALVE 1
13 |AW20K-NO2BE-CZ FILTER REGULATOR 1
14 KQ2107-345 1/8 NPTTO 1/4 TUBE MALE ELBOW 4
15 kQ2107-99 1/4 % 1/4 PLUG IN REDUCER ELBOW 8
16 lsv5120-5D2-017 SOLENOID VALVE 2
17 251089 #4-40, 3/16 LG. STANDPFF 4
18 200 AIR COMPONENT CONNECTOR 1
19 cP21 1/4" QUICK GONNECT [MALE) 1
20 |asP-2 MUFFLER 1
21 |AsP330F-NO1-075 PILOTED OPERATED CHECK W/FLOW CONTROL 1
2 kQ2H07-32 FITTING #10-32 NPT, 1/4 TUBE, STRAIGHT 1
23 kQauo7-00 FITTING 1/4" TUBE, WYE 1
24 [kQ2FO7-34 FITTING 1/8" NPT, 1/4 TUBE, STRAIGHT 1
25 [FEFLON TAPE TEFLON TAPE 1

INTERPRET PER ANSI VI4 5
DIMENSIONS IN INGHES [mm] == ==
o [ . e
oL = ‘
90208 | a91pal — ——
e vy BE—
ANGLES 1R MANIFOLD ASSY
1 INITIAL RELEASE 32613 | HIR MACHINED SURFACES "/
REV DESCRIPTION DATE | BY || BREAK CORNERS 120 05 WAX = o501-01-000
s N.:GLE pnm]scncw = [e= D] SHEET 10OF 1






